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Add./Tel.
PR R F i iRZS/ Sample Description: [/ Solid state ¥ #i/Sample Quantity: 1
Sapuple Descrigibn ¥ S 25K/ Sample Name: FB1] TT#K -5 /Brand: 1100-H24
# Jfi/Material: 45 H'E/Else: /
oL H] T 77 AR ML ETM305D
B E Microcomputer controlled electronic universal testing machine ETM305D
Test Equipment oL e A AR 77 AR BE L HUT106A
Microcomputer controlled electro-hydraulic servo universal testing machine HUT106A
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Test Methods /Test Vide infra
Items/ Test Results
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L3R5/ Tensile test
W BRME Test standard: GB/T 228.1-2010
A9 45 3R/ Test results:
i 5B Rn YBEFE ; KFE@A
—— ﬁﬁ FiE HE fRIRAE Rpo2 BT 5 e 3 )‘ &
Tensile Strength Proof Strength Ryo2 Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
HARER % H /From the
=110 / =3
Tech. req. GB/T3880.2-2012, 1100-H24
HE
1-1 166 157 8.5
Acceptable
2.% il 3{10/Bend test
BIPFNE/ Test standard: GB/T 232-2010
AP 45 B Test results
DE [ 6
gppy | SRR ey | XRAER
WS RIEAEH ; 3 Bend enter Distance g3 &I
Specimen Size Bend angle
Sp. No. Test type Diameter Between the Results Note
(mm) (°°)
(mm) Sticks(mm)
g Tok G =
1-2 20%1*200 0 180 0
Cold Bend No defect Qualified
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